
Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

10
21

 A
lex

an
dr

a 
Bl

vd
., 

Cr
ys

ta
l L

ak
e, 

IL
 6

00
14

AD
DR

ES
S 

SE
RV

IC
E 

RE
QU

ES
TE

D

The Official Magazine of the Central States Water Environment Association, Inc.

Summer 2013www.cswea.org • Wisconsin • Illinois • Minnesota

Profile: City of Stevens Point
Wastewater Treatment Plant

86th Annual 
Conference Wrap-Up
86th Annual 
Conference Wrap-Up

http://www.cswea.org


Our sales staff will always get you
the answers and products you need,
when you need them.

We publish the most complete and
comprehensive catalog in this
industry with over 1400 pages of tools,
equipment and supplies.
[...]
 SOLVING LOCAL PROBLEMS.

www.ruekertmielke.com

  Let’s work together to optimize 
                     removal processes 
                                in your community.        

Worried about phosphorus?

31Click HERE to return to Table of Contents Summer 2013 | CSWEA

http://www.ruekertmielke.com
http://www.symbiontonline.com


CSWEA held its Fourth Annual Leadership 
Academy on April 1 at the Monona Ter-
race in Madison, Wisconsin. The seminar 
had 27 attendees from various back-
grounds who sat in a variety of seminars 
to help aid them through their careers. 
Many were repeat attendees, which 
illustrates the true benefit of this seminar. 
Jaime Thompson, Dekalb Sanitary District 
summed it up well:  

“This was my second year attending 
the YP Leadership Academy and I feel like 
I learned more this year than last because 
I was more relaxed going into it. I really 
enjoyed the networking opportunities that 
come along with attending these confer-
ences. I made some great new contacts 
and was able to find out more ways I could 
get involved in my profession. Madison 
is a beautiful city and a great location for 
the conferences; it really encompasses 
the fresh and innovative excitement that 
being a young professional is all about. I 
find that whenever I attend the YP Leader-
ship Academy I come back to work feeling 
more motivated and inspired to see what 
changes I can make within myself and my 
company.”

The 2013 theme was A Change is 
Gonna Come, implying discussions 
around how to handle changes in our 
careers. Presentation topics were titled: 
Leading Change; Having the Right Per-
spective; Leadership Transitions; Applied 
Leadership and Examples; Leading Regula-
tory Change; Wastewater Trends for Young 
Professionals.

The presenters had a variety of back-
grounds with both technical and busi-
ness perspectives present throughout the 
seminar. Central States offers this seminar 
to all members and although most of the 
attendees are earlier in their careers, we 

By Eric Lynne, YP Representative

CSWEA LEADERSHIP ACADEMY

believe it is a nice seminar to be enjoyed 
by all members. 

“As I am nearing the end of my YP 
days, I am already thinking about how 
to get others in my office to attend this 
event.” – Zachary Matyja, RJN Group

Since networking is a key component 
in almost every profession, an icebreaker-
style speed-networking event was held 
to quickly force every attendee to meet 
each other. The networking event was 
well received with numerous comments 
received similar to the following from Matt 
Streicher, Wheaton Sanitary District.

“Although I’ve attended the Educational 
seminar in Madison every year, this was 
my first year attending the Young Profes-
sional Leadership academy the day previ-
ous to the seminar. Having attended a 
few other YP events previously that entirely 
organized, I was unsure how beneficial this 
academy would be. In fact, I had to per-
suade my boss to allow me to go the extra 
day, since he wasn’t sure how beneficial it 
would be either.  

Networking with the other YPs during 
the academy also gave way to further 
conversations/networking at the meet and 
greet, and then the Ed Seminar the next 
day as well. Since we are anticipated to be 
the next wave of leaders in the industry, it’s 
nice to establish a relationship with others 
early on in our careers so we can develop 
together.”

The seminar is held in conjunction 
with the Annual Education Seminar and 

the registration fee does not cover the full 
cost of the seminar, but CSWEA believes 
it is important that we offer opportuni-
ties to our younger members to attend 
CSWEA events and potentially allow them 
to attend the technical Education Seminar 
the following day at a nominal cost.

We welcome any feedback or sug-
gestions on improvement for the semi-
nar. With this being a new seminar, the 
more members willing to participate, the 
better the seminar will become. Someday 
we would like to see this seminar have 
the same recognition as the Education 
Seminar.

“Going into the YP Academy I did not 
expect the event to have such a thoughtful 
blend of industry trends and professional 
insights. What made the professional 
insights so poignant was the diversity and 
depth of the presenters’ careers. As a 
young professional, it was valuable to hear 
from seasoned professionals regarding 
lessons they have found to be important 
in their career and to the success of their 
organization. This worked to both broaden 
my understanding of the water/wastewater 
field and to provide a focus on the neces-
sary skills for my professional develop-
ment.” – John Ross, Brown and Caldwell

I thank the presenters again for their 
time and effort. The organization recog-
nizes it and greatly appreciates it. Each of 
the state section S&YP chairs should also 
be recognized as they were all part of the 
planning and local arrangements. 

32 Click HERE to return to Table of ContentsCSWEA | Summer 2013

http://www.cmtengr.com


Alva Rankin
Alva Rankin, 61, of Lake Nebagamon, Wis., died July 23, 2012 in an 
automobile accident near Hinckley, Minn.

Alva’s first love was family, and with wife Anne, was a foster parent 
for 12 years. They both worked tirelessly for Kids in Nebagamon 
assisting children and families in need. 

Alva was an avid hunter, fisherman and handball player. He was 
committed to the environment and worked often with the Wisconsin 
Dept. of Natural Resources and water environment organizations. 
Professionally he continued this work with engineering firm Short Elliott 
Hendrickson specializing in community water system issues.

As a CSWEA member, Alva was a strong advocate for educating 
the public on water issues. He was a key member of the team that 
organized and produced the documentary Liquid Assets Minnesota and 
participated in collection system committee activities.

 He is survived by his beloved wife Anne; daughter Maria;  
sons Ty and Damen; stepsons Ron and Rick Husby;  
father Leon; mother Beatrice; brother Leon  
and sister Lenise.

He will be sorely missed.

Bernard Victor Pfeiffer, Jr.
“Vic” Pfeiffer passed away April 24, 
2013 at Hope Hospice in Bonita Springs, 
Florida. He was born in Philadelphia 
and graduated from Stevens Institute 
of Technology with a mechanical 
engineering degree and later obtained 
a master of science degree from the 
University of Wisconsin in sanitary 
engineering. He worked for more than 
40 years as owner and CEO of Alan 
Engineering Co. of Milwaukee, and was 
president of CSWEA.

In Memoriam

33Click HERE to return to Table of Contents Summer 2013 | CSWEA



By Ron Johnson and John Pullia

The City of Stevens Point, located on the 
Wisconsin River in Central Wisconsin, 
has always placed great importance 
on the water that flows to and from this 
small community. This is evident as you 
enter the city and see the inscription 
along the highway that depicts Stevens 
Point as the “City of Wonderful Water.” 
From the city’s earliest beginnings, 
water has played a valuable part in 
shaping this community. In the 1800s 
the water in the Wisconsin River was 
used as a highway to transport logs to 
mills that thrived in Stevens Point and 
the surrounding communities. In the 
late 1800s and early 1900s the river 
provided a source of drinking water for 
the residents of Stevens Point. Today, 
the river provides a great source of 
recreation to the area, boosting the 

tourist industry and providing beauty 
to the residents that call Stevens Point 
home. The community has and always 
will value this great resource and will 
protect it and keep it clean.

In its effort the keep the Wisconsin 
River clean, the city has owned and 
operated a wastewater treatment plant 
for the past 73 years. In 1940, the city 
built a secondary treatment plant as its 
first wastewater treatment facility. The 
original facility, designed by Consoer, 
Townsend, and Quinlan Consulting 
Engineers, used the activated sludge 
process, anaerobic digestion, a 40 kW 
biogas generator, and a vacuum filter 
on digested sludge. This 1940 facility 
was built with great foresight as the 
facility was a fairly advanced treatment 
plant for the size of the community. To 

this date, most of the original tanks and 
building are still in use. Since its initial 
inception, the facility has undergone 
three upgrades, one in 1965, one in 
1972, and another in 1993. These 
three major upgrades which helped 
increase capacity and efficiency were all 

City of Stevens Point  
Wastewater Treatment Plant

PLANT PROFILE

Table 1:  
Influent Flows and BOD5 Loadings

Year Influent 
Flow (mgd)

Influent 
BOD5  

(lbs/day)

2008 3.01 6080

2009 2.85 6633

2010 3.14 7175

2011 3.15 7879

2012 2.77 8103

By Jeremy Cramer, Stevens Point Wastewater Superintendent

34 Click HERE to return to Table of ContentsCSWEA | Summer 2013



designed by Strand Associates. There 
have been some minor additions and 
changes at the facility over the past 10 
years. The most recent addition at the 
facility was a biogas CHP project that 
was designed by Donohue & Associates 
in 2012. Over the many years of its 
existence, this facility has been operated 
quite efficiently and effectively while 
consistently producing a very high 
quality effluent. In 1980, the facility 
was the recipient of an EPA award for 
exceptional operation and maintenance 
and in 2007 the facility received the WI 
DNR lab of the year award. Just recently, 
the superintendent and the operating 
staff were the recipients of the Central 
States Water Environment Association’s 
Wisconsin Section Treatment Facility 
Operation’s Award at the 86th Annual 
Meeting. 

Plant information  
The Stevens Point WWTP staff 
consists of four operators, one chief 
operator, and the superintendent. The 
wastewater facility serves a population 
of approximately 27,000 people as 
well as the UW Stevens Point campus. 
The largest industrial customer that 
discharges to the facility is the Stevens 
Point Brewery. The collection system in 
Stevens Point consists of over 140 miles 
of sanitary sewer and 15 liftstations.

The treatment plant is designed for 
an average daily flow of 4.6 mgd and 
a peak hourly flow of 11.8 mgd. Design 
BOD5 and TSS loadings are 10,300 
lbs/day and 10,400 lbs/day. Average 
influent flows and BOD5 loadings from 
2008 through 2012 are summarized in 

Table 1. As seen in the table, influent 
loadings have gone up every year for 
the past five years. This increase in 
loadings is due to accepting more septic 
and holding tank waste and the recent 
expansion of the Stevens Point Brewery.

Influent pumping  
and preliminary treatment
The raw wastewater that enters the 
facility is carried up thirty feet by one 
of two 78-inch diameter screw pumps. 
Each screw pump has a capacity to 
pump 11.8 mgd. After the screw pumps, 
flow is sent through two Vulcan fine 
screens with 3 mm spacing to capture 
and remove any solids or screenings 
greater than 3 mm. The screenings 
are then washed and compacted and 
sent to the landfill. Flow is then sent 
through a Pista Grit vortex grit removal 
system to remove sand or grit from the 
system. The grit that is removed from 
the flow is then sent to a Huber grit 
washer before it is sent to the landfill. 
After grit removal, flow is then sent to 
two rectangular primary settling tanks. 
Sludge is removed from the bottom 
of the primary tanks via two ODS air 
driven diaphragm pumps and sent to the 
anaerobic digesters.

Secondary treatment
Stevens Point uses the anaerobic/oxic 
(A/O) process for biological phosphorus 
removal. After primary treatment, flow 
is sent to the anaerobic basin and then 
through three aeration basins operating 
in parallel. The aeration basins use fine 
bubble membrane diffusers and air is 
supplied via a 150 hp variable speed 

Atlas Copco positive displacement screw 
blower. The total treatment volume of 
the activated sludge basins is 1,107,856 
gallons. After the aeration basins, mixed 
liquor is sent to two 75-foot diameter 
final clarifiers.

Disinfection
After final clarification, secondary 
effluent is sent through a Trojan 3000+ 
UV light system from May 1 through 
September 30. After all treatment, water 
is discharged to the Wisconsin River.

Biosolids and anaerobic 
digestion
Excess activated sludge is sent to 
dissolved air floatation thickeners for 
thickening prior to digestion. Primary 
sludge and waste activated sludge 
is sent to one of three mesophilic 
anaerobic digesters that have a total 
treatment volume of 735,000 gallons or 
98,300 cubic feet. Two of the digesters 
have Perth gas lance mixing systems 
and the other digester is mixed via 
an Ovivo linear motion mixer. There 
is also a substantial amount of high 
strength waste added to the digesters. 
The high strength waste material that 
is added to the digesters includes dairy 
waste, FOG, liquefied food waste, and 
beer waste. The digesters are currently 
producing approximately 103,000 cubic 
feet of biogas per day. After digestion, 
biosolids are sent to a rotary drum 
thickener. Thickened biosolids are sent 
to one of two 1.6 million gallon sludge 
storage tanks. Liquid biosolids are land 
applied for beneficial reuse on local 
farm fields in spring, summer, and fall.  

35Click HERE to return to Table of Contents Summer 2013 | CSWEA



PLANT PROFILE

Biogas treatment and utilization
Biogas that is produced in the anaerobic 
digesters is beneficially used around 
the facility. The biogas is either burned 
in the digester boilers or in a MAN 
180 kW internal combustion CHP unit. 

Before use, the biogas is sent through a 
Unison Solutions gas treatment system 
comprised of hydrogen sulfide, siloxane, 
and moisture removal. Currently the 
facility is approaching being 95% energy 
sustainable. 
   	

Plant performance	
The treatment plant consistently 
meets its WPDES permit limits which 
are summarized in Table 2. The 
effluent quality from the Stevens Point 
WWTP has been very consistent 
and is summarized in Table 3. The 
treatment plant staff is not only proud 
of producing a high quality effluent, 
but doing so in a very cost effective 
manner. Over the past 10 years the 
facility has taken full advantage of 
biological phosphorus removal and 
has consistently met permit limits 
without using any chemical or metal 
salts. Besides spending little money on 
chemical costs the facility is also run in 
a very energy conscience manner. The 
facility’s current average of purchased 
electricity cost per million gallons is 
at 343 kWh/mgal. The Stevens Point 
wastewater facility will continue to 
treat wastewater in an energy efficient 
manner while producing the valuable 
end products of clean water, biosolids, 
and biogas. 

Table 2:  
WPDES Permit Limits (Monthly Ave)

CBOD5 
(mg/L)

TSS 
(mg/L)

TP 
(mg/L)

TP (lbs/
day)

25 30 0.93 35

Table 3:  Effluent Quality	

Year CBOD5 
(mg/L)

TSS 
(mg/L)

TP 
(mg/L)

2008 3.31 4.22 0.79

2009 3.28 4.05 0.74

2010 3.96 4.61 0.71

2011 4.76 5.70 0.54

2012 5.02 5.68 0.63

36 Click HERE to return to Table of ContentsCSWEA | Summer 2013

http://www.bolton-menk.com
http://www.forceflow.com


Environmental • Electrical • Mechanical • 
Structural • Transportation 

Engineering that sustains you.
www.clarkdietz.com

ENHANCING THE WAY YOU LIVE
by finding sustainable ways to protect our 
environment while saving energy.

It’s a dirty job and we love it.  At Clark Dietz we excel at 
designing cost effective and energy efficient wastewater 
solutions. Our commitment to sustainable design minimizes 
the impact on the environment and protects public health.

Hawkins Water Treatment
Group has been meeting

the requirements of
commercial, industrial,

municipal and institutional
organizations since 1938.

Water Treatment is our Business
St. Paul, MN
Mike Clemens, Regional Manager
1425 Red Rock Road • St. Paul, MN 55119
Tel 651 730 1115 • Fax 651 730 1124
mike.clemens@hawkinsinc.com
[...]
isolated and pumping took place exclu-
sively through the existing 16-inch force 
main. In addition, with the wet well flush-
ing system and new pumps, a portion of 
the pumped wastewater was routed back 
to the wet well at a high velocity without 
flow metering for approximately two to 
three minutes twice per day. The flushing 
system was disabled so that wastewater 
would not be rerouted back to the wet 
well during the test period. The pump 
controls were set to ensure the same 
pump started for each pump cycle. The 
test period took place from late Decem-
ber 2011 to early January 2012.  

Photo 2: new vertical-mounted  
dry-pit submersible pump

figure 1: VFD-Analysis – specific energy

(800) 880-4700 
www.stantec.com

One Team. Integrated Solutions.

WASECA, MN ST. JAMES, MN

ENGINEERING       PLANNING       DESIGN

46 Click HERE to return to Table of ContentsCSWEA | Summer 2013

http://www.stantec.com


The pump motor variable speed 
drive (VFD) was used for this testing. 
The new pumps were equipped with 
VFDs to extend their runtime. Energy 
savings was not expected from the 
VFDs since the total dynamic head 
was dominated by static head. The 
minimum speed of the VFDs was set 
to approach the minimum specific 
energy based on manufacturer 
pump test information. In general, 
VFDs have a minimum speed below 
which a pump will use more specific 
energy compared to an across-
the-line configuration. Figure 1 
depicts the specific energy of this 
pump as a function of the pumping 
rate in gallons per minute. The 
minimum speed was 42 Hz, which 
corresponded to a pumping rate 
of approximately 1,100 gallons 
per minute. Even at this minimum 
pumping rate, the pump would cycle 
on and off. As flow rates increase 
to the Columbus treatment facility, 
pump run times will be extended.  

Figure 2 shows the power 
readings for this test period. The 
total volume from the monitoring 
was 9.14 MG. The total energy 
equaled 1636.4 kW-Hr for a 
specific energy of 179.0 kW-Hr per 
MG.

Comparing the old pumps and 
the new pumps, the specific energy 
was reduced from 192 kW-Hr 
per MG to 179.0 kW-Hr per MG. 
This represented a decrease of 
approximately seven percent – well 
off the guaranteed level of 25 
percent.

Upon a review of the testing 
methodology, it was clear that there 
were two variables that changed 
from the old pumps to the new 
pumps. These were the pumps 
controls and the flow meter. It was 
plausible that the pump control 
elevations could be slightly different 
with the new control configuration, 
which would impact the static head. 
In addition, it was plausible that 
there were differences in the flow 
meter accuracy. Since the new flow 
meter was factory calibrated, the 
city felt that the new flow meter was 
more accurate than the old flow 
meter. It was decided to re-test 
an old influent pump with the new 
controls and the new flow meter.

figure 2: columbus wwtp raw pump 1 – new pump and vfd

figure 2: columbus wwtp raw pump 4

“Upon a review of the testing methodology, it was 
clear that there were two variables that changed 
from the old pumps to the new pumps. These were  
the pumps controls and the flow meter.”

47Click HERE to return to Table of Contents Summer 2013 | CSWEA



Old pump energy  
monitoring – retest
The retest of the old pumps was set 
up to take pace in late January 2012. 
The energy meter was placed on one 
old pump, and the pump controls were 
set up to make this pump the lead 
pump for all cycles. There were never 
any times during the test period where 
more than one pump was needed.  
For this test period, the second force 
main was not used and the wet well 

flushing system was disabled. Figure 
3 depicts the power readings for this 
test period.

WPPI experienced a problem 
with their meter from January 27 to 
January 31, omitting energy data 
from this time period. The total 
volume for the monitoring period, 
subtracting off the flow from when 
energy usage was not available, was 
2.67 MG. The total energy was 693 
kW-Hr for a specific energy of 259 
kW-Hr per MG.

Results and conclusions
When the flow meter and pump 
control elevation variables were 
eliminated as differences in the 
testing methodology, there was 
a more pronounced difference in 
specific energy of the pumps. The 
specific energy was reduced from 
259 kW-Hr per MG with the old 
pumps to 179 kW-Hr per MG with 
the new pumps. This represents 
a decrease of approximately 31 
percent. This is in excess of the 
manufacturer-guaranteed level of 25 
percent energy reduction.

In addition, comparing Figures 2 
and 3, it is clear that the peak power 
demand decreased significantly with 
the new pumps. Figure 1 with the new 
pumps using variable speed drives 
shows a peak power demand of 30 
kW. The peaks shown in Figure 2 
are associated with the step screen 
operation and industrial discharges 
in the collection system. Figure 3 
represents the old pump with a peak 
power demand of 60 kW. 

The energy savings from the 
reduced specific pumping energy 
and reduced peak-hour charges 
is anticipated to save the city 
approximately $2,000 to $3,000  
per year.

The city also saved money on 
maintenance. The new pumps no 
longer require shaft alignment checks 
and coupling lubrication. This task 
required a significant amount of time 
since the couplings were located high 
off the pump room floor. With dry-pit 
pumps, there is a pressurized seal 
water system to maintain. With the 
new dry-pit submersible style pumps, 
there is no need for a pressurized 
seal water system. 

“The energy savings 
from the reduced 
specific pumping 
energy and reduced 
peak-hour charges 
is anticipated to save 
the city approximately 
$2,000 to $3,000 per 
year.”

Offices Nationwide
100% Environmental  |  Employee Owned
BrownandCaldwell.com

Engineering  |  Science  |  Consulting

INNOVATION 

AWARD-WINNING 
DESIGN 

WASTE-TO-ENERGY 
CONCEPTS 

WWW.MCMGRP.COM 

Sustainable Solutions 
For Over 100 Years 

Innovation 
in 

NEENAH, WI 
920.751.4200 

MACHESNEY PARK, IL 
815.636.9590 

VALPARAISO, IN 
219.462.7743 

 

48 Click HERE to return to Table of ContentsCSWEA | Summer 2013

http://www.brownandcaldwell.com


Introduction
For over 45 years, Placon Corporation in 
Fitchburg, Wisconsin has been a leading 
designer and manufacturer of innovative 
custom and stock thermoformed 
packaging products as well as premium, 
recycled flake and extruded roll stock 
materials for the retail, food and 
medical markets. Continuously setting 
the bar in thermoformed packaging 
and environmentally conscious material 
solutions, Placon provides thin gauge, 
rigid plastic packaging products that 
harness the power of tomorrow’s 
technology and design to solve customers’ 
challenges today. Placon is also an 
industry leader in achieving environmental 
efficiency and is focused on using recycled 
PET to operate sustainably.

The recycling of PET bottles 
is an important practice in 

sustainability, as it reduces 
landfill waste and the 
amount of petrochemical 
derivatives required 
to produce new PET. 
In an effort to be 

at the forefront 
its field, Placon 

Corporation 

Prepared by Sally Shumaker, Daniel Schwartz, Benjamin Kultgen, & Antonio Garcia

Closing the Loop
constructed a 36,000 square foot 
recycling facility in 2011, dubbed their 
EcoStar® Plastics division. The EcoStar® 
division sorts, washes and grinds post-
consumer PET bottles so that they can 
be processed into new plastic sheeting 
and containers. Though this facility is 
reducing the amount of plastic bottles 
that are accumulating in landfills, it does 
not currently meet Placon’s zero waste to 
landfill goal. Given the overall purpose 
of reducing the environmental footprint 
of the corporation, Placon is interested 
in increasing its EcoStar® division’s water 
and energy efficiency while also reducing 
or eliminating its label, grinder, and 
wastewater sludge waste streams produced 
during the multiple 
washing steps 
and material 
separations.

Preliminary investigation
The current recycling process is very 
water efficient, however wastewater 
treatment is minimal. Plastic and paper 
particles greater than 1mm in diameter 
are screened off and disposed of as solid 
waste, while the water is pH adjusted with 
sulfuric acid before being discharged 
to the local Madison Municipal Sewage 
System for treatment. 

After analyzing P&ID’s and other 
pertinent documents, the UW-Madison 
CSWEA student chapter, or UWCS for 
short, determined that reducing  
EcoStar®’s fresh water consumption would 
not likely be cost-effective for Placon 
Corporation. After analyzing EcoStar®’s 
quarterly MMSD water quality tests and 
bills, however, it was determined that a sig-
nificant amount of money could be saved 
by reducing the concentration of 
TSS (total suspended solids) in 
EcoStar®’s wastewater effluent. 
UWCS thus designed four dif-
ferent systems for TSS removal: 
an inclined plate clarifier, a 

hydrocyclone, a dissolved air 
flotation unit, and an 

anaerobic 

on PET Recycling – Fitchburg, WI

student paper

49Click HERE to return to Table of Contents Summer 2013 | CSWEA



Closing the Loopdigester. UWCS also designed an equal-
ization tank to precede any of these sys-
tems and ensure consistent operation and 
performance. Finally, a solids conveyor 
system was designed to carry separated 
solids to a separately proposed solids 
dewatering area. All treatment systems 
were designed to accommodate 100-
150% of the EcoStar® facility’s historical 
average flow (21 gpm) and contaminant 
concentration (~3300 mg/L TSS.)

Project constraints
UWCS has attempted to emulate Placon 
Corporation’s environmental values while 
incorporating the following constraints into 
the design process.
•	 Ensure 2-3 year payback period for 

complete treatment system.
•	 Limit the footprint of treatment system 

to a 25’ x 14’ space in the current pH 
adjustment area. 

•	 Abide by City of Fitchburg sewage 
ordinances.

Proposed treatment options
UWCS has designed four different 
systems for TSS treatment: an inclined 
plate clarifier, a hydrocyclone, a dis-
solved air flotation unit, and an anaerobic 
digester. To ensure consistent operation 
and improved performance in all of these 
systems, UWCS has designed an equaliza-
tion tank to precede any of these systems 
as well. All treatment systems have been 
designed to accommodate 100-150% of 
the aforementioned historical average flow 
(21 gpm) and contaminant concentra-
tion (~3300 mg/L TSS) data provided by 
Placon Corporation.

Inclined plate (Lamella) clarifier
Inclined plate clarifiers use gravity to 
separate settleable solids from liquids, in 
most cases without the use of coagulation 
chemicals (when particles size is greater 

than 50 microns) [13]. In inclined plate 
clarifiers, water flows upwards through a 
series of plates inclined 45 to 60 degrees 
from horizontal and spaced about two 
inches apart. Solids settle onto these plates 
and flow downwards into a sludge hopper 
to be compacted by a screw press, while 
clear water exits the top of the plate area 
and overflows an adjustable weir [11]. 

Inclined plate clarifiers have many 
advantages over traditional sedimenta-
tion tanks. Because suspended solids only 
need to settle an inch or two, inclined 
plate clarifiers are capable of removing 
suspended particles much more quickly 
and efficiently, saving upwards of 85% of 
the space typically required by traditional 
sedimentation basins (which is important 
due to the limited space in the EcoStar® 
facility). Furthermore, inclined plate sepa-
rators require no moving parts other than 
a water pump unless fitted with a screw 
press or other sludge thickening device 
in the hopper system. This results in these 
systems’ high energy efficiencies and low 
cost [11]. According to preliminary tests, 
a properly sized inclined plate separator 
could potentially remove more than 75% 
of the TSS from EcoStar®’s wastewater.	

Hydrocyclone
Hydrocyclones are simple devices that 
employ centrifugal force to separate solid 
particles from wastewater. This method of 
removing suspended solids is advanta-
geous because the unit involves no moving 
parts and therefore will require limited 
maintenance. Hydrocyclones typically have 
a very small footprint, making them practi-
cal for the space at Placon.

Hydrocyclones can typically remove 
particles that range between 40 and 400 
microns in diameter; after separation, 
the underflow is rich in solids (generally 
50-53% by volume) [2]. These numbers are 
critically dependent on the specific gravity of 

the solids present in the wastewater, however, 
as is the percent of solids removed. Thus 
the effectiveness of this system could vary 
significantly with minor variations in PET bale 
quality. 

Dissolved air floatation (DAF)
A final TSS treatment option is a dissolved 
air flotation system. In a DAF system, 
a chemical coagulant is mixed into the 
wastewater to encourage flocculation of 
suspended solids. This treated water is then 
pumped into a tank and injected with dif-
fused air; the wastewater is held under this 
pressure, either in pipes or a retention tank, 
for a few minutes to allow the air to dissolve 
into the water [15]. A pressure release valve 
later reduces the pressure, allowing the 
dissolved air to come out of solution. Tiny 
bubbles form and adhere to flocked solids 
as they float to the surface, where the solids 
are then scraped off. Finally, clean water is 
discharged out of the bottom of the tank. 
A DAF system, when operating properly, 
could potentially remove nearly 100% of the 
suspended solids; furthermore, DAF systems 
are proven in the recycling industry [3].

Anaerobic digestion
In order to achieve more complete wastewa-
ter treatment, UWCS researched anaerobic 
digestion technology to provide a fourth 
treatment option. UWCS understands that 
the addition of an anaerobic digester to 
the wastewater treatment train does not fall 
within Placon Corporation’s current financial 
and/or space constraints; that being said, 
UWCS wishes to present this innovative 
treatment option as a possibility for any 
future environmental initiatives. The anaero-
bic digestion process would require a very 
large initial investment, but it would make 
for a more complete wastewater treatment 
system when implemented in conjunction 
with any of the previous three devices.

Anaerobic digestion is a natural pro-
cess in which bacteria break down organic 
matter in an oxygen deprived environment 
to form biogas and digestate. This process 
requires four different phases: pre-treatment, 
digestion, biogas processing and utiliza-
tion, and disposal or reuse of solid waste. 
As previously alluded to, pre-treatment to 
remove suspended solids and other particle 
debris could be performed by any one of the 
three proposed treatment systems previously 
mentioned. Overall, anaerobic digestion 
provides environmental and public health 
benefits including greenhouse gas abate-

Inclined Plate 
Clarifier

Hydrocyclone DAF Anaerobic 
Digestion

Cost 4 5 3 1

Effectiveness 4 2 5 5

Operations/maintenance 5 4 2 1

Footprint 5 5 2 1

Zero to landfill objective 2 2 2 4

Sustainability/Longevity 4 3 3 4

Total 24 21 17 16

50 Click HERE to return to Table of ContentsCSWEA | Summer 2013



Closing the Loopment, organic waste reduction, odor reduc-
tion, and pathogen destruction [17]. This 
process is also a carbon-neutral technology 
as the captured biogas can be used for heat-
ing, electricity generation, or other related 
applications. Expected savings from one of 
these devices could be as high as 85% of the 
entire sewage fees currently being incurred, 
totaling $102,000 per year. The solid 
digestate formed during digestion could be 
recycled or sold as well.

Final recommendation
UWCS recommends the implementation of 
an inclined plate clarifier, due to this system’s 
simplicity and low operation/maintenance 